Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
06031573 1/5
| paebia 21/09/2006
; Customer / Cliente PLESA ANARHUAC Y CIAS, S.A. DE C.V. Cuslomer's Order / Cliente Orden - ftlem t° Customer s Reference ¢ Referencia del clients Manutacturer's Works Order N° / Confirmacion de Venta
092239/01
Manulacture Process / Proceso de fabricacion Product Type / Tipe de producto. Surface / Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO :
Standard or Specification / Normas o especificaciones, Steel Grade / Grado de acero. Ends / Exiremos, PLATN END
API S5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length ¢ Longitud. Quantity / Cantidad. 156 Pcs/p=z Mominal Weight / Paso Mominat
42.20 X 3.60 MM 6.00 / 6.50 MTS 3.43 KG/M
1.66 X 0.140 INCH 19.70 / 21.30 FT 2.27 LB/FT

=

TENSTLE TEST / ENSAYOS DE TENSION

Specimen condition Specimen dimensions Test Y. 5, UT.S. N
Condicicn de la prabeta Dimensiones de la probeta temp Unit 7 Unidad Unit 7 Unictad i/ Elongation
HeatN* | Sample N° | Ls Type Size Temp, KRG /MM2 KG/MM2 uTs Alargamienta
Colada N* § Muestra N° Tipo Ori Tamarfio de
m Ensayo RequirediRequerido Required / Requerido Required §% in 2 inches
TMin: TMin: Min % =
Thax: Tiax:
LM LMin Max Qbt.
“C L Max: Lilax: %
41088 508857 §C/B Rec L 19.24 x 3.34 TA 43.21 54.73 0.79 35.80
41088 }508958)C/B Rec | L 19,13 % 355 TA 40.60 51.50 0.79 34.40
41088 |}508963c/B Rec | L 19.08 x 3.33 TA 43 .13 53.72 0.80 33.80
41088 |508964 |C/B Rec | L 18.96 x 3.54 TA 39.81 51.14 0.78 34.10

Ls: Location of the sample/ Localizacion de {a muestra
Rou: Round bar specimen [ Cilindrica :

T: Transverse / Transversal

Max: Maximum / Maximo

LMax: Lengitudinal Maximum / Méximeo Longitudinal

B: Body / Cuerpo

T.5.: Tubular Strip / Segmento Tubular

RT: Room Temperature / Temperatura Ambiente
Qbt: Obtained / Obtenido

Tiin: Transverse Minimum / Minimo Transversal

RU: Upset / Recalgue

Ori: Orientation / Orientacién

EUL: Extension Under Load Method

Y.S.: Yield strength / Fluencia

TMax: Transverse Maximum / Maximo Transversal

Str: Strip specimen / Rectangular

L: Longitudinal f Longitudinal

UTS: Ultimate tensile strength / Resistencia
M )

LMin: Logitudinal

Lor

Min: Minimum / Minimo

This iz to cerlity that the products described b

Tenaris’ is stamped: n case the owner of the o

owre manufactured, sampéed, lestad, andion

8 in

with the i 1l

d and meets the

in all regpects. This certificate is issued by a computerized system and it is vabd with elecironic signature. On the griginal certificate the trade-mark green coloied

eiificate would release & copy of it, he must aftest its coniomity to the onginal one, taking upon himself the responsibility for any unkawful or not allowed wse. Any alleration ancior faksification will be subssctad 1o the law.
nor may it e used as'a declaration of orgin.

This certificate is not a deciaraton of o

Eista documento cerHica que fs prod

descrtos agul fusron o da acuerdo conla ia y satisface los. ot

Tenaris (verde) estd impeso en 1a hoja. En caso da que el posecdor del certificads entrégue una fotocopa del mismo, deberd garantizar la conformidad con el

an de Este certificada se e

médrants un sisiema compulanizado y es valhda con fisma alectrénica. En ol corlificado original el logotipo
ai, y 52 hace responsable por cualquer vso degal o indebido. Cualquier alteracion yio falsibicacion sers sujsta a la ley

ado no es, ni peede ser usado, eomo una declaracidn de g,
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= Tenaris

Via Xalapa

Tubos de Acero de México, S.A.
Km 4337 Carr. México-Veracruz

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:

06031573 2/5
pate/Dia: - 21/09/2006

(52) 229 989 1120 fax

Customer ( Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - ilem N* Customer's Relerence /| Ralerancia del cliente Manufacturer's Works Order N° | Confirmacion de Venta
092239/01

Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surface / Superficie.

SERMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specilication / Normas o especificacionas. Steel Grade / Grado da acero. Ends / Extremos. PLAIN END

API S5L/ASTM A106/ASME SA106/ASTM A53 B/X42 PSL1 LISO CORTE RECTO

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 156 Pcs/pz Nominal Weight / Peso Nominal

42.20 X 3.60 MM 6.00 / 6.50 MTS . . 3.43 KG/M

1.66 X 0.140 INCH 19.70 / 21.30 FT 2.27 LB/FT

HARDNESS TEST / ENSAYOS DE DUREZA ]
Superficial Hardness / Dureza superficial. 1 . B
Extemal’ Externa .
Heat N° Sample LInit Uinidad: BHIN
Colada N° § Muestra N° Ls §Req. Min: Req. Max:

Result Hesultado

Min: Minimum / Minime

41088 508957 C/B 114
41088 |508958 c/B 112
41088 (508963 C/B 137
41088 |508964 C/B 139
Ls; Location of the ple / Localizacién de la muestra B : Body / Cuerpo RiU: Upset / Recalque Req: Required / Requerido

Max: Maximum / Maximo

TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS

Heat M Sample N” Bend Test

41088 |508957 |GOOD/BUENOC
41088 [508558 |GOOD/BUENO
41088 (508963 |GOOD/BUENO
41088 |508964 |GOOD/BUENO

Colada N° § Muestra N Ensava de Curvado

This is ta certily that the products described here in were manuiaciured, sampied, lested, and/or d in with the spacifi
Tenans' is stamped. In casa the ow

ard meeats the i m all raspects. This isrssued by a i system and it s valid with slectronic signature. On the original cemficate the trade-mark green colored
1 cartificate would release a copy of it he must atlest A5 conformity to the original one. taking upon himself the responsibility for any unlawlul 6r not aliowed use. Any al itication will be subjected to the law
may it be used as a declaration of origin,

Thie carificats is nol a detlaratios

Este documants cartifica que log productos descritng aqui fuaron: yio snspeccicnados de acwerdo con fa ion de

y salistace los
50 6n la hoja. En caso de que sl poseedor del cenificado entregue una fotocopia dal mesme, deberd garantizar a conformidad can el angi

P OE. urh SIS P y &5 valico con fiema electrénica.  En of cortificado oviginal e logatipo

am._a v 52 hace respensakie por cualguisr uso ilegal ¢ indetido. Cualguier alteragion yio falsificacion serd supela a la ley
Este cedificado no &s: ni peede ser usado, como una declaracion de ongen.

Tanaris [verda) &

_ DICA 77704 0f




e = Tubos de Acero de México, S.A.
——i m:m q_m Km 433.7 Carr. México-Veracruz
v Via Xalapa
{91697} Veracruz, Ver, México
{52) 229 989 1100 tel
(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina:
06031573 3/5
Date/Dia:  21/09/2006
Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
092239/01
Manufacture Process / Proceso de fabricacion. Product Type / Tipo de producto. Surtace / Superficie.
SEAMLESS HCOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade ¢ Grado de acero. Ends / Extremos. PLAIN END
API S5L/ASTM Al06/ASME SAl06/ASTM AS3 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Lengitud. Quantity / Cantidad, 156 Pcs/p=z Nominal Weight / Peso Nominal
42.20 X 3.60 MM 6.00 / 6.50 MTS 3.43 KG/M
1.66 X 0.140 INCH 19.70 / 21.30 FT i - ] 2.27 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
ooaﬁwﬂo? 2% [ Composgicion % -
c Mn Si Cr Mo s P Ni v Cu Al Sn As MNb Ti Ca B N
X100 X 1000 X 10000
[Feat IH Max
Colada Min
Sample N° P Max
Muestra N* in
410588 H 1z 109 26 4 2 1 10 s 1 44 23 4 2 1 3 10 1 49
508957 P 1z 106 26 4 3 1 9 is 1 40 22 4 1 1 4 7 1 50
508957 P 13 106 26 4 3 1 9 as 1 40 22 4 1 1 4 7 1 50
508958 F 13 106 25 4 3 2l 10 36 i is 26 3 1 1 4 8 i1 50
508958 F i3 106 26 4 3 1 ] 35 I 40 22 4 1 1 4 o = 50
508963 P 1z 106 25 5 =] 1 g 30 1k 39 30 4 1 1 4 14 a b 3g
] 508954 P 12 106 25 5 3 1l 9 30 T 39 30 4 1 1 4 14 1 38
H: Heat/ Colada - P: Product / Producto

SUPPLEMENTARY TINFORMATION / INFORMACION SUPLEMENTARIA

e
FABRICADO POR SIDERCA

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES.

MATERIAL LIERE DE CONTAMINACION DE MERCURIO.

This is to certify that the products here in were . sampled, tested, andior inspected in accordance with the and mests the
Tenans’ is stampad. - 10 case the awner of the ariginal ce

i all respects, This cerliticale i3 issued by 2 compulerized Systam and il is valic wilh eleclions: signature, O e original cerlificate the trade-amark green colored
it would release a copy of it, he must attest its conformity to the ariginal one, laking upon himsel! the responsibility forany urtawdud or not allowed use. Any : an aneion tian well be subjected to the law.
This certificate is rot a declaration of orgin nor may it be used as a declaration of origin

Este documents certifica que Ins productos deseritos aqui fueron I . probadas yio ionados de acuerdo con la i de ral

y salisface log ! c. Este i 22 emite me. un sistema [ ¥ g valido con firma electranica.  En el cenificade oniganal el logotipo
Tenasis {verde) ea1d ipreso en la hoja. Encaso de que el poseedor del cedificads entregue una fofecopia del mismo, daberd gatantizar ba conformidad con &l o_emims. ¥ se hace responsable por cualguier uso iegal o indebido. Cuatqueer alteracidn yo falsificacion serd sujeta a la ley,

Este certiicado ne es, ni puede sor usado, como una declaracion de ongan. _ DICA 777 04.0)




] : i Tubos de Acero de México, S.A.
E— mﬂm q-m Km 433.7 Carr. México-Veracruz
_ - Via Xalapa
; (91697) Veracruz, Ver. México
(52) 229 989 1100 tel
{52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndmero Page / Pagina:
06031573 4/5
Date/Dia:  21/09/2006
Customer ! Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order | Cliente Orden - ftem N* Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
092239/01
Manutacture Process /. Proceso de fabricacion. Product Type / Tipo de producto Surface / Suparficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones Steel Grade / Grado de acera. Ends / Extremos, PLATN END
API 5L/ASTM Al06/ASME SA106/ASTM AS3 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud, Quantity / Cantidad. 156 Pcs/pz Nominal Weight / Peso Nominal
42.20 X 3.60 MM 6.00 / 6.50 MTS 3.43 KG/M
1.66 X 0.140 INCH 19.70 / 21.30 FT ) 2.27 LB/FT

FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NACE MR-01-75 (22 HRC Max.) .
EDICION DE LA NORMA : ASME SA 106/01.

EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Edition 2004.

EDICION DE LA NORMA: ASTM A53/04a.

EDICION DE LA NORMA : ASTM A106/04b.

TRATAMIENTO TERMICO : DIRECTO DE LAMINACION.

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

CONTROL NO DESTRUCTIVQO TUBO (C.N.D.): SATISFACTORIO.
METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG. (EXT.)} 12,5%.

PRESION DE PRUEBA HIDRAULICA: 3000 Psi (5 seg.)
TAMSA REF: 642263

This is fa certify that the products described hete in wers : d, sampled, tasted, and'ar

= in with the. ificaticn raferanced and meets the requiremants in all respects. This ! isigsued by a terized system and it is valid with electronic signature. On the original cenificate the rade-mark green cotared
Tenars' is samped. In case e owner of the onginal certificate would release a copy of it, ha must attest its conformity to the erginal one, taking upon himsel! the responsibility for any unlawlul or not allowed use. Any aherafion andior falsification will be subpeted 10 the law

This certficate is not a declaration of arigin nos may # be used as a declaration of origin.

Esle cerifica que los dascrilos aqui fugrorn F; 3 yioi de acuerdo con la especificacion de referencia y safistace ios . Este w6 emile UM SEIRME i y &3 valido con firma elecirénica.  En el canificado oniginal ai logotpo
Tenaris (verde) 54 mpreso on la hoja. En caso de que el poseedor dal certificado ontregue una fotocopia dal mismo, deberd garantizar la cenfosmidad con ol eriginal, y e hace responsable por cealquier uso #egal o indebide. Cuslquies alteracidn yio faisficacson serd sugeta a la fay.
Este centificada no es, ni puede ser usada, comd una declaracidn da origen m DICA 77T 04 )




= Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 te!

N (52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:
06031573 5/5
Daie/Dia:  21/09/2006
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Order - item N° Customer's Aeference / Relerencia del cliente

Manufaciurer's Works Order N° / Confirmacion de Venta

092239/01
Manufacture Process / Proceso de labricacion, Product Type / Tipa de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Mormas o especificaciones Steel Grade / Grado de acero

API SL/ASTM AL106/ASME SAL06/ASTM A53

Dimensions / Dimensiones.

B/X42 PSL1

Ends [ Extremos.  PLAIN END

LISO CORTE RECTO

42.20 X 3.60 MM
1.66 X 0.140 INCH

Length ¢/ Longitud
6.00 / 6.50 MTS
19.70 / 21.30 FT

Cuantity / Cantidad.

156 Pcs/p=z

MNominal Weight / Peso Mominal
3.43 KG/M
2.27 LB/FT

Quality System Certified
N 110950

This is o certify that the products d hee in wera

TAMSA QUALITY DEPARTMENT SIGNATURE

LEERTO. CEFE

QUALITY CERTIFICATION DEPT
i

DE_LA CRUP

 cxu: kot

Tﬁﬂni..t

¥

i
CHIEF OF Q

RESPONSABLE UNP%..[
HONORIO m,.ﬁ::r.
e

S

. sarmplad, lestad, andior

= in

with the: itication arvd meets e

Thiz cerificaleris not a dectaration o

in nor may it be used as a declaration of origin.
Este documento cortifica que los productos descritos agui fusron

Tenaris' is slamped. In case the owner of the orniginal certificate weuld release a copy of it, he must attest its conlormity 1o the osginat one,

Tenaris (verde} £sta imprasc en la hom, En caso de que af poseedar

Este conificado no es, 0 puede ser usado, comp una declaracion e orgen.

yia

de acuerdo con Ja espectcacion do referencia v satisface be

del cenificade enlregue Una fotocopda del misma, deberd garantizar la conformidad con el original, y & hace responsable por cualquier use flegal o indebide: Cualquier alteragion yiofaisiicacicn sars )

king upon himset the responsibility for any unlawiul or not allowad use. Any al

in all respects. This isisspadby a

andior i will b subg

ted fe the law,

. Este i 58 emite it Sistema

sysiem and it is valid with elactronic signature. On the oniginal cedificate the trade-mark green colored

¥ €35 valido con fiuma electiénica, . En el cenificads anginal e logotipe
13 & A ley.

_ DICA 777 04 0f



